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CERTIFICATION OF ANALYSIS
Packing Slip No.: T48989

Purchase Order No.: RFTBSVQFS Qty.: ilo Cure Date: 20017 Ship Date: 10-May-17
Issue Date; 10-May-17

APCO: 151F91 A

Customer:  WENCOR WEST Lot Number: 17067001

Certification No.: 133847
LA

Drawings / Specifications

Part#:  AS543013-251 e Rev.: 5 DIT.D. 5613A - Grade 80 Rev.:  dd Apr-99
Part #: Rev.: Rev,;
Part #: Rev,: Rev.

Compound:  F-13791 (F91 )

Test Description
Durometer, IRHD
0.066" to 0.110" C.S, max. 80+3/9 N/A

Over 0.110° C.S. max. 80 +5/.7 7 L
Density 1.81+ .02 1.81 Yes
COMPRESSION SET

336 hrs. (@ 392° F

% Original Deflection max

0.066" 100.110" C.S, max 55 NIA
Over 0.110" C.S. max. 50 384
FLUID RESISTANCE

70 hrs. @ 40° C

Fuel B, Volume Change %

0.066" 10 0.110" C.S. max 0/+10 N/A
Over 0.110" C.5. max 0/+7 k] Yes
HEAT AGE

70 hrs. @ 250° C

IRHD Change max.

0.066" 10 0.110* C.S. max. 6/-12 N/A

Over 0.110" C.S. max. 6/-10 1 Yes
‘Weight Loss, %, max

0.066" to 0.110" C.S. max 10 N/A

Over 0.110° C.S. max ] 1 Yes

Requirement Results Pass (Yes/No)

[
This is to certify that the above parts were made in ity with the specification listed, and that the above test results were obtained,
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